SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spec ué]
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -53.22 dBm -28.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.88556 MHz -53.23 dém -28.23 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.15660 GHz -53.98 dBm -28.98 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.13674 GHz -54,02 dBm -29.02 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31310 GHz -50,91 dBm -25,91 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,25939 GHz -50,82 dBm -25.82 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.97755 GHz -48.89 dbm -23.82 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88656 GHz -48.91 dBm -23.91 db
10.000 GHz 18.000 GHz 1.000 MHz 17.90876 GHz -48.65 dBm -23.65 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60227 GHz -48.51 dBm -23.51 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.28973 GHz -47.97 dBm -22,97 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.28273 GHz -48.15 dBm -23.15 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -53.12 dBm -28.19 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -53.03 dBm -28.03 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.27278 GHz -53.88 dBm -28.88 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.08908 GHz -53.82 dBm -28.82 d
2,580 GHz 5.000 GHz 1.000 MHz 4,35850 GHz -50,63 dBm -25.63 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,27204 GHz -50,67 dBm -25,67 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94306 GHz -48.72 dBm -23.72.dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87006 GHz -48,76 dBm -23.76 db
10.000 GHz 18.000 GHz 1.000 MHz 17.89926 GHz -48.58 dBm -23.58 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.89326 GHz -48.62 dBm -23.62 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.30073 GHz -48.01 dBm -23.01 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.27223 GHz -47.98 dBm -22.98 di
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -53.19 dBm -28.19 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -52,95 dém -27.95 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -53.26 dBm -28.26 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -52,63 dBm -27.63 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,26761 GHz -50,59 dBm -25,50 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,39198 GHz -50,87 dBm -25.87 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.83607 GHz -48.62 dbm -23.62 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99555 GHz -48.81 dBm -23.61 db
10.000 GHz 18.000 GHz 1.000 MHz 16.89832 GHz -48.77 dBm -23.77 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.90426 GHz -48.48 dBm -23.48 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.20573 GHz -48.00 dBm -23.00 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.29073 GHz -48.07 dBém -23.07 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -53.14 dBm -28.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.39780 MHz -53.21 dBm -28.21dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15511 GHz -53.64 dBm -28.64 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.24895 GHz -53.97 dém -28.97 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,37552 GHz -50,60 dBm -25,60 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,34939 GHz -50,84 dBm -25.84 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87856 GHz -48.88 dBm -23.88 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88556 GHz -48.81 dBm -23.61 db
10.000 GHz 18.000 GHz 1.000 MHz 17.90626 GHz -48.59 dBm -23.59 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60127 GHz -48.67 dBm -23.67 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.27673 GHz -48.20 dBm -23.20 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.27573 GHz -48.09 dBm -23.09 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 4 DEC 2019 14:57:56
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -53.01 dBm -28.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -53.34 dBm -28.34 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.16256 GHz -54.01 dBm -29.01 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.10546 GHz -54,00 dBm -29.00 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.25390 GHz -50,73 dBm -25.72 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.41085 GHz -50.33 dBm -25.83 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86456 GHz -48.76 dBm -23.76 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88056 GHz -48.64 dBm -23.64 db
10.000 GHz 18.000 GHz 1.000 MHz 17.80276 GHz -48.41 dBm -23.41 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60577 GHz -48.41 dBm -23.41 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.28923 GHz -48,14 dBm -23.14 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.27373 GHz -48.09 dBm -23.09 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 885.35482 MHz -53,41 dBm -28.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -53.67 dBm -28.67 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -52.63 dBm -27.63 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -52.98 dBm -27.98 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.97943 GHz -50,42 dBm -25.42 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09637 GHz -50.10 dBm -25.10 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -44.38 dBm -19.38 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -44.73 dBm -15.73 db
10.000 GHz 18,000 GHz 1.000 MHz 15.89738 GHz -46.03 dBm -21.03 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.91088 GHz -46.,22 dBm -21.22 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.85513 GHz -45.58 dBm -20.58 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.86313 GHz -45.56 dBm -20.56 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 913.47076 MHz -53,46 dBm -28.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 927.04388 MHz -53.70 dBm -28.70 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -53.59 dBm -28.59 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48131 GHz -53.42 dBm -28.42 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98427 GHz -50,30 dBm -25.30 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09637 GHz -50.43 dBm -25.43 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -45.01 dBm -20.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -45.40 dBm -20.40 db
10.000 GHz 18.000 GHz 1.000 MHz 15.92138 GHz -46.16 dBm -21.16 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.89788 GHz -46.01 dBm -21.01 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86913 GHz -45.67 dBm -20.67 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.87963 GHz -45,73 dBm -20.73 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 893.59570 MHz -53.52 dbm -28.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 999.27286 MHz -53.64 dBm -28.64 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47883 GHz -53.35 dBm -28.35 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48727 GHz -53.60 dBm -28.60 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99331 GHz -50,55 dBm -25,55 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.05621 GHz -50.43 dBm -25.43 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -45.87 dBm -20.87 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -45.22 dBm -20.22 db
10.000 GHz 18.000 GHz 1.000 MHz 15.91638 GHz -45.90 dBm -20.90 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04031 GHz -45.,90 dBm -20.80 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.87163 GHz -45.60 dBm -20.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.86213 GHz -45.62 dBm -20.62 dB
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saronas. FCC RF Test Report

Report No. : FG901409B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0033
40 Normal Voltage 0.0018
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0042

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0004
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON
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s=amranas. FCC RF Test Report Report No. : FG901409B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 441 5.13 5.68
Middle CH 3.42 4.58 4.81 5.74 PASS
Highest CH 3.48 4.58 4.81 5.71
Sporton International (Kunshan) Inc. Page Number : A152 of A303
TEL : +86-512-57900158 Report Issued Date : Mar. 06, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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s=amranas. FCC RF Test Report Report No. : FG901409B

LTE Band 12 / 10MHz / QPSK
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LTE Band 12/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.60 der 26,00 dBm 5.40 d8 2.93 d8 4.87 d 5.71d8 5.12 08
I e——

Date: 4 DEC.2018 17.16.47
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK 16QAM

Lowest CH |1.2252|1.2252 | 3.039 | 2.997 | 4955 | 4895 | 9.73 9.63

Middle CH 1.2308 | 1.228 | 3.039 |3.0509 | 4.865 | 4.925 | 9.75 9.77

Highest CH |1.2336|1.2224 | 2.979 | 3.033 | 4.895 | 4.875 | 981 9.65

Sporton International (Kunshan) Inc. Page Number 1 A155 of A303
TEL : +86-512-57900158 Report Issued Date : Mar. 06, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 o ™MLl 15.8a dBm) 204 M1[1] 14.79 dBm)
699.77550 MHz 699.35670 MHZ,
- ApS i - ol s - -
. A LYY, T 26.00 dB 10 d8r pomm L e\ R e e 26.00 dB
Bwe 1.225200000 MHz| Bwe Y 1.225200000 MHz
ad Q factor 571.2) o Q factor 570.8
/
iy
~10 df =10 di
20 -20
" A P Ny " Y, AT WY
a0 e —— 0 SRV
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 699.7755 MHz 15.83 dam nd8 down 1.2252 MHz ML 599,3567 MHz 14,79 dam nd8 down 1.2252 MHz
T 1 599.0846 MHz -10.62 dBm nd8 26.00 dB TL L £99,0002 MHz -11.35 dam n 26,00 d8
T2 1 700.3098 MHz -10.24 dBm Q factor 571.2 T2 1 700.3154 MHz -11.00 d8m Q factor 570.8

L I ]

Date: 4 DEC.2018 15:38:27

L U

DCate: 4 DEC. 2018 15:38:17

J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 PEECTTEY] 5 dBm)| 204 M1[1] 14.63 dBm)
¥ 707.60910 MHz 707.30980 MHZ]
AT Sy : s P S 5
10 dear iefEh... \ 26.00 dB 10 dBm Sy P ey 26.00 dB
Bwe \ 1.230B00000 MHz| Bwe 1.228000000 MHz
ad J Qfactor | 574.9) o y Qfector 576.0
T/ .J'
-10 i -10 7
/ _ /
o R Al r
- o v e " Y, ~ LUVENN P
~an.ge o 7 20y e
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.6091 MHz 15.26 dam nd8 down 1.2308 MHz ML L 707.3098 MHz 14.63 dam nd8 down 1,228 WHz
T 1 706.8846 MHz -10.61 dBm nd8 26.00 dB TL L 706.679 MHz -11.45 dBm nd8 26,00 d8
T2 1 708.1154 MHz -10.93 dém Q factor 574.9 T2 1 70B.107 MHz -10.98 dém Q factor 576.0
L U J wa L JU L]

Date: 4 DEC.2018 153757

DCate: 4 DEC. 2018 15:38:07

J

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

J

Spectrum Spectrum
Ref Level 24.50 dém  Offset 450 db & RBW 30 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d 14.47 dBm 204d - mil1] 14.37 dBm|
715.62730 MHzZ| 714.96430 MHz
A 5 , e e ]
10 cBan - 26.00 dB| 10 B s e BB 26.00 dB|
1233600000 MHz Bwi 1222400000 MHZ
od ’ 580.1 oda / Qe 584.9)
/ J
T T
10d \-' -10di g
-20 f 20 4
n o e L T N Mg S sl ~
20,68 20 —
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.6273 MHz 14.47 dBm ndB down 1.2336 MHz ML 714.9643 MHz 14.37 dBm ndB down 1.2224 MHz
TL 1 714.6818 MHz -11.21 dém ndé 26.00 dB TL 1 714.693 MHz -11.50 dém ndé 26.00 d8
T2 1 715.9154 MHz -11.73 dém  factor 580.1 T2 1 715.9154 MHz -11.57 dém  factor 534.9
L I ) - L I L

Date: 4. DEC.2019 15.37.47

DCate: 4.DEC. 2019 15:37:37
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saronas. FCC RF Test Report

Report No. : FG901409B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 MI[1] 15.89 dbm)| 20 1 MI[1] 16.15 dBm
e 70068580 MHz ¥ 699.60090 MHZ,
W /™o Y " 26.00 db)| T i ] 26.00 dB|
10 dBm 10 dam
Bwe 3.039000000 MHz| 2.997000000 MHZ|
ad Q factor 230.6) o Q factor
10 d -
-20
e~ -
e |- Ty AR s
<30
40 dom
50 df -50 o
60 df -0 d
70 -70
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 700.6858 MHz 15.89 dBm nd@ down 3.039 MHz M1 699.6009 MHz 16.15 dBm nd@ down 2,997 MHZ
T1 1 598.9835 MHz -10.31 dbm nd8 26.00 dB T1 L 699.0195 MHz -10.11 dbm nd8 26,00 d8
T2 1 702.0225 MHz -10.20 d8m Q factor 230.6 T2 1 702.0165 MHz -10.16 d8m Q factor 233.4
L I 4 - [S JL 4

Date: 4 DEC.2018 15:53.57

Date: 4 DEC. 2018 15:53:47

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 1] 204 N M1[1] 16.05 dBm)
N ~ 708.09940 MH?Z| o 706.23530 MHz
e A ommmim S e T —_ e 5
10 dBar ndir 26.00 dB 10 dBm o TiEi- \ 26.00 dB
Bwe 3.039000000 MHz| | Bwe 1 3.050900000 MHZ|
od Q factor 233.0 odn ) Q factor 231.5
!t 7
10 df - -10 di
! /
-20 = Y
o e S A
30 dl
~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.0994 MHz 16.51 dBm nd@ down 3.039 MHz M1 706.2353 MHz2 16.05 dBm nd@ down 2.0509 MHZ
TL 1 705.9955 MHz -9.32 dBm nd8 26.00 dB T1 L 705.9695 MHz -10.11 dbm nd8 26.00 dB
T2 1 709.0345 MHz -9.23 dBm Q factor 233.0 T2 1 709.0405 MHz -9.90 dBm Q factor 231.5
L JL J L JL J

Date: 4 DEC.2018 15:53:27

Date: 4 DEC. 2018 15:53:37

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum s Spectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 w_MI[1] 20 Mt 15.39 aBm|
P S S X X 715.12940 MHZ]
il bl Y e T 26.00 dB fa el T e A 26.00 dB
10 dBm 7 3\ . 10 dam £
| Bwe 2.979000000 MHz| | Bwe 1 3.033000000 MHZ|
ad / Q factor 239.9) o Q factor \ 235.8
1 7
H T
10 df T -10d T‘
-20 = 4 -20
A A TS AT oy e
4od - |50 o
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 714.8057 MHz 16.55 dam nd8 down 2,379 MHz ML 715.1294 MHz 15.39 dam nd8 down 3.033 WAz
T1 1 713.0075 MHz -9.48 dBm nd8 26.00 dB T1 L 712.9835 MHz -10.75 dBm nd8 26,00 d8
T2 1 715.9865 MHz -9.17 dBm Q factor 239.9 T2 1 716.0165 MHz -10.36 dBm Q factor 235.8
- - —
L I 4 - [S JL 4

Date: 4 DEC.2018 155317

Date: 4 DEC.2018 15:53:07
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s=amranas. FCC RF Test Report Report No. : FG901409B

LTE Band 12

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Spectrum um T
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 CETEN 14.53 dBm) 204 r»/n[u 12.94 dBm)
. 702.57900 MHz 1 702.43900 MHZ]
10 dBan PN PSP PN L AU " 26.00 dB 10 dBm ediemaiad, o N MR e, 26.00 dB
T Bu \ 4.955000000 MHz ] But | 4.895000000 MHZ]
ad Q factor ll 141.8 0 da [ Q factor 143.5]
! { \
10 df -10 d ¥
¥ i
| ) {
20 T -20 7 ‘l
aﬂ e o L, L P
3 R . = = ey
40 dom ~40 dem
50 df -50 o
0 d &0 d
70 -70
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 702.579 MHz 14.53 dBm nd@ down 4.955 MHz M1 702.439 MHz 12.94 dBm nd@ down 4,895 MHZ
T 1 699.012 MHz -11.18 dam nd8 26.00 dB TL L 699.002 MHz -13.51 dbm nd8 26,00 d8
T2 1 703.968 MHz -11.62 d8m Q factor 141.8 T2 1 703.988 MHz -12.67 dém Q factor 143.5
L U J wa L JU J L]

Date: 4 DEC.2018 161022 Cate: 4 DEC.2018 16:10:12

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum E um 3
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 15.30 dBm) 204 M1[1] 13.61 dBm)
B % 707.80000 MHz 705.30200 MHZ]
10 dBar e e LB 26.00 dB 10 dBm DYV PO L SST T 26.00 dB
J Bwe 4.865000000 MHz| B \ 4.925000000 MHZ|
ad | Q factor 145.5 o J Q factor | 143.2
. . L
-10d L -10 db - 2
/ / \
-20 -20 +
7 J L
N Gahbl i Sy o PO Vi ' M T N f
40 dom ~40 dem
-50 df -50 de
0 d &0 d
70 -70
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.8 MHz 15.30 dBm nd@ down 4.B65 MH2 M1 1 705.382 MHz 13.61 dBm nd@ down 4,925 MHZ
T 1 705.102 MHz -10.91 dbm nd8 26.00 dB TL L 705.022 MHz -12.53 dbm nd8 26.00 dB
T2 1 709.968 MHz -10.87 dém Q factor 145.5 T2 1 709.948 MHz -12.19 dém Q factor 143.2
L U J wa L JU J L]

Date: 4 DEC.2018 16:08.52 Cate: 4 DEC.2018 16:10:02

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

pectrum um s
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d minT 14.29 dBm| 204d mil1] 13.07 dBm|
T 715.21800 MHzZ| 715.46800 MHz
R LN AT, Iy T | - ALY A 26.00 dB . e 1l s 26.00 dB
10 dm: e A v \ 10 dam. S PRPY.EN IV, S Ve W
i Bw \ 4.895000000 MHz i Bw 4.875000000 MHz
od / Q factor | 146.1 0 s Q factor 146.8
T 4
10d 4 -10di 7
20 / 20 f
: ‘ : 7
" ) b R
| somiic S - | 50t = -
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.218 MHz 14.20 dBm ndB down 4.655 MHz ML 715,468 MHz 13.07 dém ndB down 4,575 MHz
TL 1 711.072 MHz -11.54 dém ndé 26.00 dB TL 1 711.062 MHz -12.62 dém ndé 26.00 d8
T2 1 715.958 MHz -11.74 dém  factor 146.1 T2 1 715,538 MHz -13.05 dém  factor 146.8
L I ) - L I ) L
Date: 4. DEC.2019 16.09.42 Date: 4.DEC 2019 16:09.32
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SPORTON LAB.
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Report No. : FG901409B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum 3 pectrum 2
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 [IT8N] 17.54 dbm)| 20 ML}, 15.28 aBm|
PN 706.1180 MHz £3 N 706.6570 MHz,
10 dBan ! et Mt Ve B 26.00 dB| 10 dBm o e e A e 26.00 dB|
| Bwe 0.730000000 MHz| I Bwe I‘ 9.630000000 MHZ|
ad f Q factor 72.6 o / Q factor "\ 73.4
10 : 10 d % 1
/ \
-20 -20
7 7 [ .
) T o Tt PO St s e M
40 dom ~40 dem
50 df -50 o
60 df -0 d
70 -70
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.118 MHz 17.54 dam nd8 down 9.73 MHz ML 706.657 MHzZ 15.28 dam nd8 down 9.63 WHZ
T 1 599.185 MHz -9.01 dBm nd8 26.00 dB TL L 699,185 MHz -10.63 dBm nd8 26,00 d8
T2 1 708.915 MHz -8.13 dBm Q factor 72.6 T2 1 70B.B1S MHz -9.87 dBm Q factor 73.4
L it ] L ) ] L]

Date: 4 DEC.2018 16.26.46

Cate: 4 DEC.2018 16:26:36

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum o
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M M1[1] 16.12 dBm) 204 M1[1] 15.75 dBm)
PN . - 704.7630 MHzZ| 704.3030 MHz,
10 dBm L | R 26.00 dB 10 dom / TN ) e BB~ 26.00 dB
Bw \ 9.750000000 MHZz I Bw 1 9.770000000 MHz|
2 [ Q factor \ 72.3 o i Q factor i 72.1
T | ] \
Tl e
10 df [ X -10d 3 -
p \ !
-20 7 r — -20 -
P e IRV N S . P o ey P .
oy o~ Y o .
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.763 MHz 16.12 dam nd8 down 9.75 MHz ML L 704.303 MHz 15.75 dam nd8 down 9.77 Wz
TL 1 702.685 MHz -10.20 dBm nd8 26.00 dB TL L 702,665 MHz -10.08 dBm nd8 26.00 dB
T2 1 712.415 MHz -10.18 dém Q factor 72.3 T2 1 712.455 MHz -9.80 dBm Q factor 72.1
L U J L JU J ..

Date: 4 DEC.2018 16:26.16

DCate: 4 DEC.2018 16:26:26

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d s mil1] 16.02 dbm 204d M mil1] 16.78 dBm|
j L . : N 708.1430 MHzZ| b 706.9840 MHz
T AT Uil el . el 26.00 dB A e | A e, 26.00 dB
10 dém \ 10 dam ; \ .
] Bw | ©.810000000 MHz 7 Bw \ 9.650000000 MHz
od Q factor \ 72.2 oda / Q factor 72.3
i 1
-1od \ -10d ¥
/ /
20 /f' - -20 ,‘
- e e A
ITAG R A et
Sirtam-— - —— a5 e —
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 706.143 MHz 16.02 dBm ndB down 9.61 MHz ML 706.564 MHz 16.78 dBm ndB down 9,65 MHZ
TL 1 706.125 MHz -9.86 dBm ndé 26.00 dB TL 1 706.1B5 MHz -9.12 dém ndé 26.00 d8
T2 1 715.935 MHz -9.58 dBm  factor 72.2 T2 1 715835 MHz -9.78 dBm  factor 73.3
L I ) - L I ) L

Date: 4. DEC.2019 16.26.06

DCate: 4.DEC.2019 16:25:56
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK 16QAM

Lowest CH 1.09 1.09 271 2.70 4.50 4.49 9.03 9.03

Middle CH 1.09 1.08 2.72 2.72 4.49 4.49 9.03 8.97

Highest CH 1.09 1.09 2.72 2.70 4.48 4.49 9.05 9.05

Sporton International (Kunshan) Inc. Page Number 1 A160 of A303
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 4 DEC.2018 15.36:37

pectrum s um &
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 d M 15.45 dBm) 20 di | ™M1[1] 14.62 dBm)|
699.99370 MHZ| ‘ 699.50250 MHz
T N U VAP ; P A o AR B 5314685
10 dBm Fal A OB i 1.093706294 MHz 10 dBm IFAES N Bt B 1.085314685 MHz
od “ t 0 e -
] / \
/
10 d J’ -10 o
/ \
-20 - -20 /
L / Y
< e S ey A, . DA el [ LT AeY
Bse g =R ]
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 699.9937 MHz 15.45 dBm ML 5005625 MHz 14.62 dBm
TL 1 599.15175 MHz 7.71 dBm Oce Bw 1.093706294 MHz T1 L 699.15734 MHz 7.61 dm Oce Bw 1.085314685 MHz
T2 1 700.24545 MHz 6.81 dom T2 1 700.24266 MHZ 6.70 dam
L I 4 - [S JL 4

DCate: 4 DEC. 2018 15:96:47

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 4 DEC.2018 15:37.07

Date: 4 DEC. 2018 15:36:57

Spectrum s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 14.98 dBm) 204 13.63 dBm)
707.27900 MHz 707.60910 MHZ]
10 dBan |pormay 1.085314685 MHz 10 dam VS WSS 1.082517483 MHz,
od - - 0da
/ /] I
-10 / -10d kN
-20 20 ‘/ \\‘
/ \
A e - Pt [P
A - L —— 304 —
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.278 MHz 14,98 dam ML L 707.6091 MHz 13.63 dam
T1 1 706.95455 MHz 8.46 dBm Oce Bw 1.085314685 MHz T1 L 706.96014 MHz 8.34 dBm Oce Bw 1.082517483 MHz
T2 1 708.03985 MHz 8.06 dam T2 1 708.04266 MHZ 7.18 dam
L ] J V- \ JU J ) v

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

Date: 4. DEC.2019 15:37.17

DCate: 4.DEC. 2019 15:37:27

pectrum [ pectrum =
Ref Level 24.50 dém  Offset 450 db & RBW 30 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 30 kHz
o Att 30de SWT 63.2us @ VBW 100kHz Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d ML 14.92 dBm| 204d ML 13.52 dBm|
Y . 715.60770 MHZ| ol 715.70840 MHz
Lo rr s e e e "~ S R o 5
10 dBer |l wECBw vy 1.088111888 MHz 10 dom )}'«4 LY, e PO B 1.088111888 MHZ|
od - 0ds i
/ I\ ! I\
| y \
-10d -10 Y
\
-20 | v -20
/ \ ~ el
N et AL P - A,
ol JEA ot av
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.6077 MHz 14.92 dBm ML 715.7084 MHz 13.52 dém
T1 1 714.75455 MHz 8.58 dBém Oce Bw 1.088111888 MHz T1 1 714.75455 MHz 6.93 dBém Oce Bw 1.088111B88 MHz
T2 1 715.84266 MHz 10.17 dBm T2 1 715.54266 MHz .50 dbm
L ] J ) - L JU ) ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Date: 4 DEC.2018 15:52.07

pectrum s um &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 17.72 dBm) 204 16.10 dBm)
701.50100 MHz 699.45700 MHZ,
P |
10 dear 2.709290709 MHz 10 dBm L 2.703296703 MHZ
od - X 0da 1
o / \ !
A \
-20
e = S Ry e
N v \, A
TR
40 dom ~40 dem
50 df -50 o
60 df -0 d
70 -70
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.501 MHz 17.72 dem ML 599,457 MHz 16.10 dam
T1 1 599.15135 MHz 9.1 cBm Oce Bw 2.709250709 MHz T1 L 699.15135 MHz 8.95 dBm Oce Bw 2.703296703 MHz
T2 1 701.86064 MHz 9.81 dam T2 1 701.85465 MHZ 8.83 dam
L I 4 - [S JL 4

DCate: 4 DEC. 2018 15:52:17

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 4 DEC.2018 15:52.37

Spectrum s pectrum &

Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 MI[11y 16.39 dBm) 204 MIL1] 14.59 dBm)
o N - Ko 2 708.36310 MHz 708.15930 MHZ]
e T A2 IR R P
10 dear 7 (1078 Y\ 2.721278721 MHz 10 dBm i v 2.721278721 MHZ
/ /
od - ! 0da £ !
/ \
o / - sod f/
J /
20 s - 20 -

N e | I R, Vs N E N o
30 dam—= — 0 d -
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.3531 MHz 16.39 dam ML 7DB.1593 MHz 14,59 dam
T1 1 706.13935 MHz 9.90 dBm Oce Bw 2.721278721 MHz T1 L 706.12737 MHz 9.10 dBm Oce Bw 2.721278721 MHz
T2 1 708.86064 MHz 10.68 dam T2 1 708.84B65 MHZ 8.78 dam
L ] J V- \ JU J ) v

Date: 4 DEC. 2018 15:52:27

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date: 4 DEC.2019 15:52.47

pectrum [ pectrum =
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
204 1] _ 16,91 dbm 204d w11 —15.26 dom
o - N‘ké!‘ 715.10540 MHz N -~ 715.17730 MHz
B T4 A e, . ;
10 dBer ¥ ciB 2.721278721 MHz 10 dom = 2.697302697 MHz
/ /
od - 0ds }
/ /
-10 d - -10 df +
\ /
-20 20 2
e N Wanat ~. P ~ N .
L3 AR - . )
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.1054 MHz 16.91 dBm ML 7151773 MHz 15.26 dBm
T1 1 713.14535 MHz 10.13 dBm oce Bw 2.721278721 MH2 T1 1 713.15135 MHz 8.46 dBm oce Bw 2.697302697 MHZ
T2 1 715.86663 MHz 9.60 dbm T2 1 715.54865 MHz 8.67 dbm
L ] J ) - L JU ) ) e

DCate: 4.DEC. 2019 15:52.57
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saronas. FCC RF Test Report

Report No. : FG901409B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum s um &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 MIL3] 15.24 dBm) 204 - M1[1] 13.04 dBm)
- ¥ 702.75900 MH?Z| K 699.45200 Mz
10 dBar ?, fv el i, o e O B 4.495504496 MHz 10 dBm ?’J VPN 4.485514486 MHz
od 0 e ! }
7 { \
J \
10 df =10 di
. 7
20 I -20 "
s - W
_ e e o P g o)
40 dom ~40 dem
-50 df -50 d
60 d -60 d
70 -70
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 702.758 MHz 15.24 dam ML 500,452 MHZ 13.84 dBm
TL 1 599.26224 MHz 8.63 dBm Oce Bw 4,495504496 MHz T1 L 699.26224 MHz 8.76 dBm Oce Bw 4.485514486 MHz
T2 1 703.75774 NHz 7.84 dam T2 1 703.74775 MHZ 8.73 dam
L I 4 - [S JL 4
Date: 4 DEC 2018 16:08:31 Date: 4 DEC 2018 16:08:41
Spectrum s pectrum &
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 - M1[1] 14.26 dBm) 204 M1[1] 13.09 dBm)
_ K 706.74100 MH?Z| 706.09100 Mz
e Vi im0 55 G A_ar o 55 3
10 dBar ’V i W o YN = 4.485514486 MHz 10 dBm LA e 4.485514486 MHz
od "' 0 e -
/ \
10 d a -10 df ¥
\ / Y
i \ / \
20 L - -20
1 A d \
. [ AT SR T e A -
s Ny o/ - A ’Eb A ™/ J \ e -
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 705.741 MHz 14,26 dam ML L 706.001 MHz 13.89 dBm
TL 1 705.26224 MHz 9.62 dBm Oce Bw 4,485514456 MHz T1 L 705.25225 MHz 9.19 dBm Oce Bw 4.485514486 MHz
T2 1 703.74775 MHz 8.60 dam T2 1 709.73776 MHZ 8.6 dam
L ] J V- \ JU J ) v

Date: 4 DEC.2018 16:08.01

DCate: 4 DEC.2016 16:08:51

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum [ pectrum =
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d ML 14.11 dBm| 204d mil1] 2 dBm
- 714.81900 MHzZ| 713.15000 MHz
10 do YA SANL VTS SN P2 ‘,h.‘/.,-m‘ﬁ?\‘) et 4.475524476 MHz 10 dom L N L A 4.485514486 MHz
/ /
0 d - L 0 da
! | !
-10d -10di
/ | /
/ \ /
-20 f ; -20
A N — P
A o A P u A
oS - = il i —
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.818 MHz 14.11 dBm ML 713,15 MHz 14.12 dBm
T1 1 711.26224 MHz 7.61 dam oce Bw 4. 475524476 MHz T1 1 711.26224 MHzZ 8.50 dBm oce Bw 4. 485514486 MHZ
T2 1 715.73776 MHz 9.07 dém T2 1 715.74775 MHz .58 dbm
L ] J ) - L JU ) ) e

Date: 4. DEC.2018 16:09.11

DCate: 4.DEC.2019 16:09:21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number : A163 of A303
Report Issued Date : Mar. 06, 2020
Report Version Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12

pectrum s um &
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1}, 16.12 dBm) 204 Mif 14.96 dBm)
T , . 706.8770 MHzZ| 706.4380 MHz
T B TR ¥ N R 1 T1 i i PO .
10 dBm 7 “OEE B 0.030060031 MHz 10 dam: e T AT 9.030969031 MHzZ|
{ /
od t 0 e
/ \ /
10 df =10 di
i 7
-20 .’ -20 [
PR L B, T i il S
40 dom
50 df -50 o
60 d -60 d
70 -70
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 706.877 MHz 16.12 dBm ML 706,438 MHZ 14.36 dBm
TL 1 599.4845 MHz 9.77 dBm Oce Bw 9.030965031 MHz T1 L £99,4845 MHz .98 dBm Oce Bw 9.030969031 MHz
T2 1 708.5158 MHz 9.71 dém T2 1 7DB.5158 MHz 8.17 dém
L I 4 - [S JL 4
Date: 4 DEC 2018 16:24.56 Date: 4 DEC 2018 16:25:06
Spectrum s pectrum &
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1 15.96 dBm) 204 1 M1[1] 16.14 dBm)
- . X 709.8180 MHzZ| X 704.9030 MHz
AR U A, . a R s YA ey VT2
10 dBm ock 0.030060031 MHz 10 dam A S TAWAS WoNVUA - e v 8.971028971 MHz
L ! |
d i | \
o i - 0 e -
/ | { |
10 df =10 di
/ \ / !
20 4 20 i \
R B S R [ S A
- Wl s A PN WS e e
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 700.818 MHz 15.95 dBm ML L 704,303 MHz 16.14 dBm
TL 1 702.9845 MHz 9.73 dBm Oce Bw 9.030965031 MHz T1 L 703.0245 MHz 9.17 dBm Oce Bw 5.971028971 MHz
T2 1 712.0158 MHz 10.17 dém T2 1 711.9958 MHz 8.66 dom
L ] J V- \ JU J ) v
Date: 4 DEC 2018 16:2526 Date: 4 DEC 2018 16:25:16
pectrum s pectrum &
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
20d " mil1] 1dBm 204d mil1] 15.08 dBm|
B ¥, 709.7210 MHzZ| v . 708.1830 MHz
e vy P R 5 5 T oy | o B 5 S
10 dém: [Pammali 72 U ‘\\ 9.050949051 MHz| 10 dom e P : 0.050949051 MHz
/ Y /
od A 0da -
i i / |
\ J
-10d -10di
! | i
¥ - : 20 __f
P DR el Fv '3’&’:\“’ [T N AN
= B A
-40 dem
50 d 50 d
60 df =60 di
-70 -70
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 709.721 MHz 15.53 dBm ML 708163 MHz 15.08 dBm
T1 1 705.4645 MHz 9.47 dBm Occ 8w 9.050949051 MHz T1 L 706.5045 MHz 8.59 dam Occ 8w 9.050949051 MHz
T2 1 715.5155 MHz 8.1 dBm T2 1 715.5554 MHz 9.75 dBm
L J J ) e L Jjd ] ]
Date: 4 DEC.2019 16:25.38 Date: 4.DEC 2019 16:25:45
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

o
= s um 7
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | 5P ‘Elr?iﬂ"f‘JMEk;\EC,
Line _$PURIOUS INE_ABS PABS ﬂ Line 'I—'IIR}[]\I. INE_ABS PASS
10 dBm 10 dBm / \
od \l 0 dBm }
-10 dem | -10 dBm /
SPURIOUS_LINE_ABS_ \l !
-20 dem ,M -20 dBm /V'
-30 dem p 30 dBm
-40 dB %L ; nM \
m — \ 40 di T
50 dem / 50, dgim -
o N S
-60 dBm " :
A PR AU S Is—— — 50 dem e
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -32.51 dBm -19.51 d& 714,000 MRz | 716-000 W 100.000 kHz 71875128 Wi 19.78 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698.99565 MHz -30.37 dBm -17.37 dB 716.000 MHz 716,100 Mz 30,000 kHz 716 0009 M 3079 e S ade
599.000 Mz /01,000 MHz 100.000 kHz 589.27073 MHz 20.01 dBm -9.99 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.21 dBm -19.21 dB

i ;

Date: 4 DEC 2019 15:45:13

i

Date: 4 DEC 2018 15:50:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂ%’ Spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
hech | SPURIRHECHBIEKABS .
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS INE_ABS PASES
10 dBm /‘ \ 10 dBm 2 \
od f \ 0 dem \
10 dam I -10 dén ‘
SPURIOUS_LINE_ABS5_ } \
-20 dBm [ IL -20 defm ‘
-30 dem ¥ gt
T = r}“‘z =
-40 dBm e — -40 dBm =
iy N
-50 d8m -50 dBm S
/'_m" M
-60 derm P -60 dem -
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.43 dém -16.43 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.92008 MHz 1218 dBm -1?WI
598.500 MHz £99.000 MHz 30.000 kHz £98.99875 MHz -32.67 dBm -19.67 dB 716,000 MH= 716,100 MHz 30,000 kHz 71607707 MHz 3189 dBm Cla s de
599.000 MHz 701,000 MHz 100,000 kHz £99,20471 MHz 12.34 dBm -17.66 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 Mz YT 15 40 db
v
I L i 1 o

Date: 4. DEC.2019 15:46:20

Date: 4.DEC.2019 15.49.42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 15:44:05

Date: 4 DEC 2018 15:51:57

spectrum x| spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
heek | 5P —‘Eh?MEDlMEk;"_Eg .
Line _$PURIOUS_| INE_ABS PABS H"E Line 'ullm{u\ll. INE_ABS PASS
10 dBm ‘ L 10 dBm { \
od i 0 dem r
-10 dBm ‘I -10 dBm
SPURIOUS_LINE_ABS_ LL ’
-20 dem \ 20 dBm j
-30 dam “" 30 dBm
-40 dBm -40 de; .
/ \‘“
-50 dBm = ! -S0 di
ot N N
-60 dBm — = “60 dem =
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -31.18 dBm -18.18 d& 714,000 MRz | 716-000 W 100.000 kHz 718 7058 W 19.07 dem -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98.99515 MHz -28.56 dém -15.56 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00085 MHz 2010 dBm 16,10 db
£99.000 MHz 701,000 MHz 100,000 kHz £99,23477 MHz 19.44 dBm -10.56 dB 716.100 MHz 725000 MHz 100000 kHz 21610445 MHz ~32.15 cbm 1615 B
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line sSPURIOUS INE_ABS PASS
10 dBm / ' a 10 daqu \
od f | 0 dBm \
10 dem L
SPURIOUS_LINE ABS_ J l
-20 dem [ ‘
-30 dem
Pl [
-40 dBm e 40 dBm -
50 dem / 50 dBm \
-vv'")’ "
-60 dem et -60 dBm e
st Eumtt e fraomee — e
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
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30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.92 dBm -51.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.82 dBm -51.82 dB
725,000 MHz 1.000 GHz 100.000 kHz 922.11538 MHz -64,64 dBm -51.64 dB 725,000 MHz 1,000 GHz 100.000 kHz 999.58791 MHz -64.74 dBm -51,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.20 dBm -33.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.61 dBm -33.61 dB
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30.000 MHz 690.000 MHz 100.000 kHz 662.12894 MHz -65.00 dBm -52,00 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -64.65 dBém -51.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 847 66484 MHz -64,56 dBm -51,56 dB 725,000 MHz 1,000 GHz 100.000 kHz 970.19231 MHz -64.80 dBm -51,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -46.89 dBm -33.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -47.35 dBm -34.35dB
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30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -64.93 dBm -51.93 dB 30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -65,12 dBm -52,12 dB
725,000 MHz 1.000 GHz 100.000 kHz 921.29121 MHz -64,71 dBm -51,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 780.63187 MHz -64.59 dBm -51,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -48.08 dBm -35.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -48.50 dBm -35.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -49.83 dBm -36.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -49,94 dBm -36.94 dB
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30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.90 dBm -51.90 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -64,97 dBém -51,97 d&
725,000 MHz 1.000 GHz 100.000 kHz 782.82967 MHz -64,91 dBm -51,91 dB 725,000 MHz 1,000 GHz 100.000 kHz B835.02747 MHz -64.78 dBm -51,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.09 dBm -33.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.37 dBm -34.37 dB
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